B B |\ STRUCTION MANUAL

VAA []

MUL Tl HDTDR TECHNDLDEH—' V1.0 '

==

HEXA FL-YwYER

We recommend downloading and using the latest manual from Official MRT website’s download area. """.
e MRT BEAMEM TEHE TS  WEASINFM - www.gauimrt.com

© 2013 MADE IN TAIWAN



EE

Preface & Disclaimer & AMA HIE & REEH & AMA
840H Specifications 840H Ft%
Motor assembly Bk P1
ESCassembly ErERSIEE P2
Frameassembly weEE P3-8
Landing gear assembly RIS 2 P.9~10
Propeller assembly MRpEsgAHEE P11
Flight stabilizer configuration  {Z#flssficE P12
Canopy assembly feSfHE P13
Boom folding MEE P14
Maintenance explosion view  #HE@ENEE P.15~17
Partslist Zx P18




Preface & Disclaimer & AMA IS & REEMRE & AMA

N

Thank you for purchasing MRT Multi-Rotor from Tai Shih Hobby Corporation (TSH).

We hope you will enjoy the joy of flight.

In order to understand full assembly sequences, this instruction manual show the assembly
information of this model, even though some elements might be supplied as pre-assembled.
Please refer to manual whenever carrying out maintenance or replacing parts.

RBEEERERR R MRT SiERMTS ﬁdf‘ﬂ#ﬁ%u—nl%l ERMRITRILEHE -
BT BREAEFMBEERIES - BMER L4 TR ER M
REAERIREEAEIEERARRE - RNy - BEEZ Eﬁﬁ%éﬁiiﬁéﬁﬁiﬁ;ﬁéﬂ °

l:n:'

CAUTION: This radio controlled Multi-Rotor is not a toy.
Th I EREEZRERTHRTEMA -

SAFETY PRECAUTIONS

This kit includes some pre-assembled components. Please check for any loose screws and
tighten them before you proceed with assembly.

You are responsible for assembly, safe operation, maintenance, inspection and adjustment
of the model.

Before beginning assembly, please read these instructions thoroughly.

Check all parts. If you find any defective or missing parts, contact your local dealer or

MRT distributor.

Before you proceed to Multi-Rotor activity, please check and follow thoroughly related
regulation of aero modeling in your country/region.

RERMSTBER

Eéﬁ?@*ﬁﬁ!@Ai‘EﬁE%ﬂ SERBYERTF o

TEEATHREC 2 AT - BB AlteEE L FRSTAE R BN _ ERVRT BT B (FHlEEE -

BRI REHINE SR BRI C RERE RE - EHEHARE -
AEREANEY MRBWEMITRS - EXGR - FRABEREEEE 2 a2t
RIERBERS - EETEIR S IERIEENY - ST MR AR I E T E @ AR BUAVARRAEM

Disclaimer

This product is for a radio controlled (RC) Multi-Rotor.

Improper operation, maintenance or assembly can potentially cause a RC Multi-Rotor to
pose a danger to persons or objects including but not limited to the possibility of causing
serious physical injury and even death.

Moving components can present a hazard to operators, and anyone or anything that could
be in the flying area of the RC Multi-Rotor.

Under no circumstance should a minor be allowed to operate this RC Multi-Rotor without the
approval, monitor and direction of his parent or legal guardian who takes full responsibility
for all of the minor's actions.

This product is intended for being operated by experienced mature RC Multi-Rotor

pilots under controlled safety conditions and on locations properly authorized and setup for
safe flying and away from other people.

Do not operate an RC Multi-Rotor within the vicinity of residences, trees, electrical power
lines during inclement weather or near crowds of people.

The manufacturer and/or its distributors assume no responsibility or liability whatsoever

for any damages including but not limited to ones generated by incidental or

consequential damages.

The operator of the Multi-Rotor assumes all responsibility and liability that result from the

correct or incorrect operation of the Multi-Rotor.
A s an

MULTI:ROTOR TECHNOLOGY




Preface & Disclaimer & AMA Hi

& REER & AMA

il

RREH

AEMEEQETNSIREMRITE ©

TERVRE - (RENEHBRE S ETSRERITRIN A S HEMMERER

B BEETRRNENABELEBRERETESIRTAAIEEN -

igﬁg*%%ﬁlﬁfkﬂﬁﬁ“ﬁﬁé}%fﬁE’\J@ﬁﬁ% ' ZABEIE B EESIERERITIHIVEA AR
mELEE -

FEFNANMRBRIFMEFER ERZRER TR F LN EREANRRE  EEEHEEE

TAREEITIRMENLREEERR R ARFE - A EREATEEMAEEREREE -

LTS alERRINMEERZRERTR - EREBHGE « RIRTER « IFEREE

B ~ BIRFEEABFHOE ©

%i%%ﬁéﬂﬂfﬁﬁﬁﬁ%ﬁ’ﬁ%ﬂéﬁﬁﬁE’M%% ' BEEETERREBANEEERENEERRE

EFRIEE -

AERNEAESZHMNEEEE T ERIZENEREREMBET -

AES—EBFAREREIZEHIERS - SEMEEEH N T IIERRFEREEN

7mE MR RE - HIZHRMFEREESIEEMITES ©

The Academy of Model Aeronautics (AMA) is a national organization representing
modelers in the United States.

Please refer to the National Model Aircraft safety code from AMA Member Manual
for details: http://www.modelaircraft.org/files/memanual.pdf

These special codes and appropriate documents may be obtained either from the
AMA Web site at www.modelaircraft.org or by contacting AMA.

Academy of Model Aeronautics
5161 East Memorial Drive
Muncie, IN 47302

Tel.: (765) 287-1256

Fax: (765) 289-4248

Usage Cautions

When flying, the fast rotating propellers of Multi-Rotor can cause serious
damage and injury.

Therefore, please fly with a high safety consciousness, keep multi-rotor away
from human beings, power lines, obstacles and properties etc....

1.Do not get close to or even touch the working motors and propellers,
which can cause serious injury.
2.Check all propellers and motors are installed correctly and secured
firmly before each flight.
3.Do not fly with old or broken parts. Check all parts of the multi-rotor
are in good condition before each flight.
4.Make sure the rotation direction of each propeller is correct (CW or CCW).
5.Do not overload the multi-rotor.

If you have any problem you cannot solve during installation, please contact your local
distributor for timely customer service.

A s an

MULTI:ROTOR TECHNOLOGY




840H Specifications 840HR#%

N

#226074

Spare part item #
y=t=kgak BL

SPECIFICATIONS
* CROSSING DISTANCE: MOTOR SHAFT TO MOTOR SHAFT 840H (840mm)
* PROPELLER SIZE: 15 inch.
* MOTOR: 320kV BRUSHLESS MOTOR (OPTION).
* ESC: 30A ESC (OPTION).
* STABILIZER SYSTEM: GU-INS (OPTIONS, NOT INCLUDED IN THIS
PACKAGE).
* WEIGHT: 24009
(WITH RECOMMENDED STANDARD POWER PACKAGE, WITHOUT BATTERY).
* MAXIMUM FLYING WEIGHT: 8000g
(DEPENDS ON POWER PACKAGE, INCLUDING BATTERY & PAYLOAD).
* BATTERY: 22.2v (2S TO 6S LiPo).
* FLYING DURATION: 7~20 MINUTES
(DEPENDS ON BATTERY CAPACITY, PAYLOAD AND FLYING STYLE).

A s an

MULTI:ROTOR TECHNOLOGY




Put the motor inside the motor mount and secure with M3x6 screws.

Motor assembly
18 BBE B A FBiEME 18 SHEEM3X6HZHT o

P.1

Ve

M3x6 4pcs




P2 ESC assembly BEHEE

Connect ESC cables to the motors.

Notice the 6 sets of motors cable connections:

Motor A spins counter clock wise (CCW).

Motor B spins clockwise (CW).
CERNHEEZERREERER] AR AT iENeEE - BAIRRTIEEED)

ESC YELLOWPYELLO Motor
ESC BLACK |/ BLACK A
RED [ RED
YELLOWP<YELLO
ESC BLACK }{ RED B

RED |+ BLACK

Set up each of the six boom's Motor/ESC as A or B setup.

A: CCW: Connect ESC with Motor cable of the same color.

B: CW: Connect Black to Red, Red to Black and the yellow cable to the yellow.
AS61HEN 11 R AR RISERLA BAH:

A FRFSENEEE B IR TR R (317) AR 2 TR (31%) - HEERGEMEEZANA] -
B: IFRFENets : SRR TR I GiR) B EEIRIE GiR) » & ~ AIEiRPEANA] -

Positioiin‘g,; pin #226068
ENIEH 331mm Boom
(331mm)Eh e

Positioning pin
TN
Attention: Make sure the U-shaped

groove on the boom is fully inserted
and locked in with the positioning pin.
AR EERHEUEETE AT
i B HHERMIx8iEHA -

A s an

. MULTI:ROTOR TECHNOLOGY




p3 Frame assembly e

Make sure to separate the A and B set motors/boom assembly.
Secure the the A set and B set motors onto the frame in position as indicated.
*Incorrect installation will cause the Hexa flyer inability to fly.

ASHREIF RO E - AN N EHIE S - FRERKGIEM AN ERERENVE -

Ve

[ [ [

Heading Direction

&5
B A

A s an

. MULTI-ROTOR TECHNOLOGY




P4 Frame assembly e
Install the Motor/ESC/Boom set assembly in the proper frame location until the
position pin is locked into place with the U-shaped groove on the boom. Tighten
the M3x8 screw.

ASHESeFRYEE - FRAKIER U E R TN - BHEFRIERAMAIMIXBERHH o

Positioning pin
TEALEH

Attention: Make sure the U-shaped groove
on the boom is inserted all the way and
locked into place with the position pin,
then tighten the M3x8 screw.

AR AR E U S 2 A E (SN -

Heading Direction

A s an

MULTI:ROTOR TECHNOLOGY




P5 Frame assembly HEHHE

Connect the ESC cables to the connectors on the bottom circuit frame.

1S E FELERBRIRIRN TRREEAE -

Ve

Heading Direction

EI=PslE




PG Frame assembly e

Ve

1. Install the motor/boom assembly on the proper place on the frame.
2. Tighten M3x8 screws.

3. Connect the ESC cable to the main circuit frame.

1. iSHE S REHE - ALY ERE(UE o

2. $HEEM3x8HBHHh o

.ELETFERFERInNEHETREME -

Positioning pin
EALEH

Heading Direction

WETR
Attention: Make sure the U-shaped groove
on the boom is inserted all the way and
locked into place with the position pin,
then tighten the M3x8 screw.

AR AR B U 2 A E (S
FEHEEM3xBIRH o

- B N

_

A s an

MULTI:ROTOR TECHNOLOGY




p7 Frame assembly HEHHE

Drawing below indicates the 6 sets of ESC cable setup. f
Please refer to P4 to P6 installation to complete

the other 4 sets of booms 's installation.

Bl/RA6HHE FERBLEIERE - SBAcGPA-PoRI% %
HE EERrARHARSESERY o

Positioning pin
TENEH

Attention: Make sure the U-shaped
groove on the boom is inserted all the
way and locked into place with the
position pin, then tighten the M3x8
screw.

AR AR EUREREEAEN
$Y - FHERMIxBIE Ak -

Heading Direction

e

A s an

. MULTI-ROTOR TECHNOLOGY




Pg Frame assembly HEHHE

Please double check the indicated M3x8 screws are Positioning pin
tightened. Pull up the ESC signal cable connections.
B ChESEETIRIE R S MIM3xXBHRSA B D EHER -

T ASEHARAR K R Hu H o

Attention: Make sure the U-shaped
groove on the boom is inserted all the
way and locked into place with the
position pin, then tighten the M3x8
screw.

AR RS B U 2 A E (L
3F - FEHERMIxBIZ A

A s an

MULTI:ROTOR TECHNOLOGY




P9 Landing gear assembly RIZRAEEE

Insert the landing gear boom thru the landing gear, adjust so the front and back are
equidistant. Cut the sponge tubes in about 11.5mm sections and insert them onto
the front and back of landing boom.

SR ZRSRE B @R S A AR L R A% 5 2B o

IHZHEAEREMS @ S RlEIRAI1L.5cmBEARIZEREE -

#226078 7 '
7226064 Anti-shock sponge. t1.5em | fIem
Bottom boom clamp HEmRe
for the landing gear et ':> J =
BT ~ ]

,_.
=
ul
I}
3

11.5cm

L

#226072

Cylinder post (36mm)
#226069 [ElFE(36mm)
Landing gear side frame.
RIZR{AIAR
\/\
<L)
isometri:x
96 [#931055]
#931057 Landing boom
Rubber ends for landing boom. pzesaes
MIZR1g B

isometric
e

TTTTTTTTTTTTTTTTTTTTT




P10 Landing gear assembly RIZRAEEE

Secure the landing gear assembly on the the Hexa frame. Leave about 5cm
distance between boom clamp and the frame body.

AERIZRARZR A S I A B R BB HIScmEERE S $HEEM3XOHRRT

Ve

|

|

|
=

|

|

==
!

- = =] - -
Make sure the landing gear boom is parallele to the
Hexa boom frame.

Tl RBRIZRER E BEIK T -

#226064

Landing gear top clamp.

21 =S

Heading Direction

1=l

A s an

. MULTI:ROTOR TECHNOLOGY




Ve

P11 Propeller assembly WZhEEEHEEE

Attention:

Ais CCW spin, must use 15A propeller.

B is CW spin, must use 15B propeller.

Incorrect installation of propellers will cause Hexa-copter to be not flyable.

AR ABYRFEN - BCE15AMRNEEE - R8s o

B35 [ERS S 88 o2 15BIRNEEE - N AE4 o o

#931105
15 inch CW &

CCW propellers
150 IE 548

TTTTTTTTTTTTTTTTTTTTT



P12 Flight stabilizer configuration FEHI2RACE

Please read the instruction manual of multi-rotor flight stabilizer

(from various vendors) thoroughly.

It is very important to connect the ESC signal cables correctly depending on the
CCW (A) and CW (B) motor/propeller spinning direction of each flying arm.

(K FETh I = M RE T R RV HlERS - FE2REAYIEHI 3850 BF S 1 i 33648 BiEall skig

SRS A ARHELBAE o
Heading Direction
%iﬁi"”'

Ve

e A

¥Efles B

Heading Direction

HETA

NO.3




P13 Canopy assembly e S

Use touch fasteners to secure the canopy onto the frame.

AR REERTEEMRE - BlsThtsk -

Ve

#910030

Touch fastener
&R

)

§

Canopy
e

/"




P.14 Boom folding B TR

840H has foldable design:

If folding/storage is needed, please remove the indicated screws below, but it back
in same location for storage.

(Note, the screw with the Insulation washer must be used on the proper location
and not over-tightened).

B40HE T BN & EET:

MBI EFEFERANEMEIT - TR BEHRBIFRRUE -
CEREMRZE FEMR T ] SHEE I B e EHER)

Screw fixture location
PEAAE T AL

Screw with Insulation washer

FEAZURAS

o s °
TR
[c]
ofa @@ @@ B
., f@=mee
4q
o@® Y
o\ o e@CD®a o
]

A s an

. MULTI:ROTOR TECHNOLOGY




HEEIRAE

Maintenance explosion view

P.15

-
Lo
o
©
N
N
B S

Upper frame

#226082
M3x8

2

ﬁ/
=

M3x6 12pcs

Cylinder post (26.4mm)
El#E(26.4mm)

#226063
Fuselage boom clamp
WEEE




P16 Maintenance explosion view HEIZ IR KFE

? M3x6 4pcs
I
I

4226082 ?
M3x6 6pcs i |
| |
| |
| |
| |
| |
| |

#226052

Bottom Circuit frame

HE B’

#226073

Insulation Washer

feigE R

Attention: Insulation washer must be properly inserted
with the screw, to prevent current conduction.

AR IR R EREREAR - UMILEEE -

M3x6 6pcs

A s an

MULTI:ROTOR TECHNOLOGY




Ve

P17 Maintenance explosion view HEIZ IR KFE

0. M3x8  \M3x6 9pcs

g L]

#226061

- - - - -am

#226062 —— — | #226071
Motor mount boom clamp ! | | Cylinder post (20mm)
B ' @ EE(20mm)
I
I
[
I
<>}

#226061

I Motor mount bottom frame

BEER

A s an

MULTI:ROTOR TECHNOLOGY



P.18
(#226051

Parts list

TR

840H_EAIAR
840H Top Frame

#226063

#226052

840HHY 5 BRI
840H Bottom Circuit Frame

#226064

#226061

BAOHEEMRAA
840H Motor Mount Set

#226062

e

BAOH B BT
840H Motor Mount Clamp

BAOHIHEE
840H Boom Clamp

#226070

BA0HEHLHA
840H boom clamp set (for landing

#226071

L SR

#226068

840H#EHH(331mm) x2
gear) 840H 331mm Boom x 2pcs

#226069

BAOHHIAL A
840H Landing Gear Side frames (1 set)

BAOHIE S AT
840H Frame posts pack

#226078

ni
]

B40H/E;ERRIAITE
840H Motor mount posts pack

#226072

v
998
711
17711t

B40HEIZESRHE
840H Landing gear posts pack

M 3332,

I‘I‘Ir"

#226073

00000
©0000

BAOHIZAHABHE
840H Insulation Washer Pack

BAOHRIZE R EAR(250mm)
840H Landing Gear shock absorbing sponges (250mm)

#910032

#226079

840HfAEE
840H Canopy

#931055

#226082

BA0HIRAHITEE
840H Screws Combo Pack

#910030

BEATSRA 1x20em(6 i)
Cable Tie with Touch Fastener 1x20cm (6pcs)

Tt EEHIAR(420mm)
Battery Straps (420mm)

SRR AE (300mm)

Multi-Rotor landing gear boom (300mm)

#931057

ZhHERIZEBIE (R)
Multi-Rotor Skid Rubber Damper (Black)

yYove

#931105

+ A EEE
15 in. Props.(15A and 15B)

N

A s an

MULTI:ROTOR TECHNOLOGY



HEXA FLLY'ER

=l ||

VL IXT

MULTI-ROTOR TECHNOLOGY
www.gauimrt.com
TEL : +886-2-86305567
FAX : +886-2-26105567
NO.118, Ren’ai Rd., Bali Dist,.
New Taipei City 249, Taiwan



	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24

